
Ohio Water Environment Association   |   Volume 84:2   |   Issue 2 2011

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

2011 Annual Conference 
WEF Rep - Sandra Ralston 
page 37

2011 Operations Challenge 
Hands-On Training Day 
age 22

Watershed 
Non-point Source Opinion 
page 42

www.ohiowea.org

Featured Plant
City of Solon
page 53

Buckeye Bulletin

Somewhere Between

Survival & Sustainability

June 21 
- 23, 201

1

Kalahari Resort and Convention Center - Sandusky

Register for OWEA’s Annual Conference at www.ohiowea.org     

Early Bird Registration and Special Lodging Rates end May 27th



2                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2011
[...]
Bus: (513) 398-4521
Fax: (513) 398-5628

televacn@aol.com

7611 East St.
Mason, OH 45040
www.tele-vac.com



www.ohiowea.org                                                                                                                                                     47

NEW!

Portable Blanket Monitor
Blanket – Fluff – Profile

Measuring: Near Infrared Technology  
 of Suspended Solids. 
 New pressure sensor for depth.

Design: Rugged 316 SS sensor & 39' cable. 
 Housing floats if dropped into liquid.

Detects: Displays Suspended Solids versus Depth. 
 Shows sludge blanket & fluff layer depths.

Alarm: Acoustic and vibrator alarm activated 
 when preset fluff and blanket 
 concentrations are reached. 
 Depths are displayed on screen.

Logger: Stores up to 250 sample points.

A

www.oldcastleprecast.com/wastewater
 

Featuring

Technology

  •	 Low Maintenance 

Tertiary Treatment System•	

Harnessing the P   wer of Algae•	  

Low Energy•	  

                Packaged 
         Wastewater
    Treatment
Systems
 

Toll Free
888-9 Oldcastle 
(888-965-3227)

Pelton 
Environmental
Products, Inc.

Chemical and Process Equipment for Water and Wastewater

Cleveland       Cincinnati       Columbus

www.peltonenv.com
Phone: 440.838.1221                  Fax: 440.838.1217



48                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2011

Toll Free 877.436.7977
Phone 630.844.4000

Fax 630.844.4124
Call today for specs and a quote.
ISO 9001:2000 Certified

Built to last and designed to save, every valve manufactured by Henry Pratt is produced under 

stringent control processes to conform to AWWA/ANSI standards and beyond. Pratt valves 

have a pedigree of reliability and long service life which is why they are the valve of choice for 

the most discerning engineers and operators. Our engineers employ advanced technologies  

to design in durability, and our ISO 9001:2000 certified facilities manufacture valves that  

set the standards of quality for an entire industry.

Pratt valves represent a long-term commitment to both the customer and to a tradition  

of product excellence. This commitment is evident in the number of industries we serve.  

Pratt was the first to introduce many of the flow control products in use today, including the 

first rubber seated butterfly valve, still built with the same quality and reliability the industry 

has come to expect.



www.ohiowea.org                                                                                                                                                     49

ABBA REPLACEMENT PARTS 
“REPLACEMENT PUMPS, PARTS and ASSEMBLIES to fit all 
your ALLIS CHALMERS & FAIRBANKS MORSE water and 
wastewater pump models”

 Very Competitive Pricing - compared to the original 
equipment manufacturer

 Quality - fit, form & function, equal to or better than the OEM

PARTS AVAILABLE: Impellers • Casings & Volutes • 
Frontheads & Suction Covers • Backheads & Adapters • Wear 
Rings • Shafts & Sleeves • Seals & Glands • Bearing Frames & 
Housings

 

 

 

 

 

 

CONTACT US TODAY! 
Email: sales@pescollc.com     
Toll Free: 800 892 2009   Fax: 216 941 9916 
4548 Industrial Parkway, Cleveland, OH 44135  

Established 20 years ago – we’ve built up a lot of experience 
and a great range of products – we can provide you with the 
perfect pumping solution for your application.

PESCO Offers: 
 Large Stock holding
 Quality Products
 Great Product backup
 Outstanding Service
 Excellent Value
 In-house repair & servicing
 Fast ‘turn-around’ time

Suppliers Of: 
 Verderflex Pumps
 Barnes SH Series Submersible Pumps
 Netzsch Progressive Cavity Pumps
 Abba Replacement Parts
 Custom Built Package Pumping Systems
 

and much more…… 
 

 

 

A Pump for Every 
Purpose…… 
 Pumping challenge?  - We have the solution! 

 



50                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2011

Jones & Henry Engineers, Ltd. 
Consulting Engineers Since 1926 

www.jheng.com 

Water 
Wastewater 

431 Ohio Pike, Suite 305 
Cincinnati, Ohio 45255 

Tel: 513/528-5599 
Fax: 513/528-5598 

Cincinnatiinfo@jheng.com 

Storm Water 
Specialty Services 

2000 West Central Ave. 
Toledo, Ohio 43606 
Tel: 419/473-9611 
Fax: 419/473-8924 

Toledoinfo@jheng.com 

One Team. Infinite Solutions.

Providing professional services in:
•	 Municipal	and	Industrial	Wastewater	Treatment

•	 Odor	Corrosion	and	Control

•	 Inflow/Infiltration	and	CSO

•	 Collection	System	Planning,	Analysis	and	Design

•	 Pumping	Stations

A
D

-C
A

-S
BR

-2
01

1J
A

N
11

-P
1V

1

Global Expertise. Local Strength.

Columbus
(614) 486-4383

Office (419) 528-1689    •    Fax (419) 528-1691
768 Touby Lane    •    Mansfield, OH  44903

www.ohioenv.com

Manufacturer’s Representative and Equipment Distributor
for the Ohio Municipal Water and Wastewater market.



www.ohiowea.org                                                                                                                                                     51

   Wet Infrastructure Solutions

   Planning & Design Engineering

   Sustainable Solutions

   Design-Build Project Delivery
www.mwhglobal.com

1300 E. Ninth Street 
Suite 1100
Cleveland, OH 44114
(216) 621-2407

1801 Watermark Dr. 
Suite 220
Columbus, OH 43215
(614) 324-2220

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 



52                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2011

www.grwinc.com

100 E. Campus View Blvd/Suite 130 
Columbus, OH 43235 • (614) 825-4780

Infrastructure
Our Environment

The and

GRW | Engineers | Architects | Planners 

Preserving, Protecting, and 
Restoring Water Resources

Focusing on innovative ways Focusing on innovative ways 
l l dl l dto clean, move, control and to clean, move, control and 

conserve water to enhance conserve water to enhance 
quality of life while protecting quality of life while protecting 
the environmentthe environment

PRACTICAL INNOVATION, BY DESIGN™

101 Central Plaza South, Suite 400       One Cascade Plaza, Suite 710    
Canton, Ohio 44702                               Akron, Ohio 44308                        
330/455-7733                                         330/294-5996                                 
Fax 330-313-2282                                  Fax 330-315-0945              
cticanton@ctiengr.com                            www.ctiengr.com

TM

1-877-244-9340
direct line 1-800-928-7867

fax 1-877-414-4316 www.clarusenvironmental.com
ad0131

quality  •  service

innovation  •  integrity

BRINGING IT ALL 

TOGETHER The Fusion Series combines anaerobic, aerobic, 

recirculation, fixed film and backwash processes to 

provide advanced wastewater treatment. 

Fusion Series units are now available in treatment 

capacities up to 4,000 gpd. Residential and 

commercial installations are simple, making it the 

natural choice for new construction, repairs, 

subdivisions, and environmentally sensitive areas.

Your Peace of Mind is Our Top Priority™

Larger Sizes

Now

Available

Same
Easy

Installation



www.ohiowea.org                                                                                                                                                     53

chlorination disinfection system was removed and an ultraviolet 
disinfection system was added. Odor control systems were 
expanded.
In 2007, the city completed the Trickling Filters/Aeration Project. 
This included the replacement of the trickling tower media and the 
addition of variable speed distributor arms for greater flexibility in 
the treatment of variable loads.
The aeration basin was modified with two anoxic zones, a fully 
automated D.O. control system and the capability to operate 
a conventional plug flow or step feed aeration system. These 
improvements allow the plant to maintain a higher solids retention 
time for the same basin volume to ensure adequate nitrification and 
reduce solids loading to the secondary clarifiers.  

Current Facility Upgrades
Solon’s plant operators and maintenance personnel strive to run a 
sustainable facility with routine unit process upgrades. Currently 
two projects of noteworthy scale are under way. The first is the 
replacement of a number of electrical components including 
underground cabling, MCC and switchgear replacement, and 
added standby power generation. The second is an upgrade to the 
anaerobic digesters to increase their capacity. A high rate mixing 
system capable of mixing up to 6% dry solids is under construction. 
Once completed the digesters will accommodate all the primary 

HISTORY OF SOLON  WWTP UPGRADES

The City of Solon Central WWTP is tributary to the Beaver Meadow 
Run, which is an upstream tributary to Tinkers Creek, the Cuyahoga 
River, and, ultimately, Lake Erie. Over the years the City has 
experienced growth residentially, commercially, and industrially. 
This growth necessitated continual expansions in capacity and 
refined treatment of strong waste streams with particular need for 
advanced treatment to accommodate particular industrial waste 
constituents. Increasing regulatory controls further challenged 
the community to maintain the water quality standards of Tinkers 
Creek. The City has enjoyed success in meeting this challenge.
Review of Facility Upgrades
Sanitary sewer construction in Solon was initiated in 1929 and 
the first centralized treatment facility was commissioned in 1962. 
This conventional activated sludge facility had a design capacity 
of 1.4 million gallons per day (mgd). Solids handling consisted of 
anaerobic digestion and sludge drying beds. A second treatment 
facility, the Northeast Wastewater Treatment Plant (WWTP), was 
constructed in the mid-1960’s to service the northeast area of Solon. 
Rapid growth within city limits led to the first of three plant 
expansions at the Central WWTP. The first expansion, completed 
in 1970, increased the design average daily flow capacity to 2.4 
mgd. Improvements included additional secondary treatment units 
and chlorination (disinfection) facilities. A sludge thickener and 
centrifuge were added to improve solids handling and disposal 
capabilities.
Continued growth within Solon, including a substantial industrial 
component and more stringent effluent discharge limits, 
necessitated a plant expansion. This expansion was completed in 
1980. The growth spurred the average daily design flow increase 
to 3.6 mgd.  The contributing industrial wastewater flow and more 
stringent regulatory limits necessitated improvements of advanced 
secondary and tertiary treatment. Major wet stream improvements 
included automatic bar screens, a grit classifier, a grease separator, 
new primary and secondary clarifiers, high rate trickling filters, 
additional aeration tanks, rapid sand filtration, and expanded 
chlorination facilities. Vacuum filters, a dissolved air flotation 
thickener, and a Purifax sludge stabilization system were added to 
the solids stream process.
Further, in the 1980’s, the city retrofitted various processes to 
improve efficiency. These improvements, considered minor, 
included adding two belt filter presses, retrofitting the aeration 
system with fine bubble diffusers, and adding odor control systems.
In 1988, the City’s Northeast WWTP was converted to a pump 
station. The approximate 1.0 mgd of wastewater flow (from the 
northeast area of Solon) tributary to that pump station is conveyed 
via force main to the Central WWTP.  Shortly thereafter, the city 
initiated a design for the expansion of the Central WWTP. This 
expansion to 5.8 mgd, completed in 1997 and intended to serve 
Solon through build-out, completed the City’s consolidation of 
treatment facilities. Implemented improvements rehabilitated 
and updated much of the existing equipment and processes. They 
provided additional primary, secondary, and tertiary wet stream 
process units, and wet stream equalization units.  The solids 
handling facility was converted to a lime stabilization process. The 

Plant Profile

continued on page 54

CITY OF SOLON WASTEWATER TREATMENT PLANT
by Tom Voldrich, P.E. and Paul Solonics, Director Solon Water Reclamation

Primary Clarifiers

Two Stage Odor Control



54                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2011

Plant Profile

Secondary Treatment - Influent flow to the secondary treatment 
process is split between three (3) trickling filter towers.  They can 
be operated as roughing or high rate towers. These are equipped 
with variable speed distributor arms to remove carbonaceous 
biochemical oxygen demand (BOD). Tower effluent can be 
recirculated to provide additional treatment and/or to ensure 
sufficient filter wetting rates.
Advanced Secondary Treatment - Trickling tower effluent is 
distributed to the aeration basin where the nitrification process 
occurs. The basin is equipped with automated air adjustment and 
fine bubble diffusers and can be operated in conventional plug flow 
or step feed flow. Anoxic zones at each basin influent facilitate 
denitrification in the aeration basin before reaching secondary 
clarification. Ferric chloride and polymer are used to enhance the 
treatment process.  Activated sludge is returned to the aeration basin 
or wasted to the thickener before being sent to the solids handling 
building for sludge dewatering and stabilization.
Tertiary Treatment - Screw pumps lift the secondary effluent to five 
(5) air scoured rapid sand filters to achieve tertiary treatment. Flow 
from the filters is channeled through two ultraviolet disinfection 
banks before discharging to the receiving stream. A supervisory 
control and data acquisition system (SCADA) affords the staff 
reliable and continuous monitoring of all plant operations.
Solids Stream Process 
Raw sludge removed from the primary clarifiers is pumped to 
the complete mix anaerobic digesters for volatile solids reduction 

clarifier sludge. Design features include spiral heat exchangers, 
new hot water boilers, and a jet mixing. The project also includes 
a gas cleaning system to remove siloxanes so that the biogas may 
be recovered and used for heating the digesters and potentially 
meet other energy demands. Currently the digesters are heated with 
natural gas as the siloxanes in the biogas readily foul the burners 
in the hot water boilers. The City is in the process of addressing 
biosolids stabilization and disposal for all biosolids produced at 
the plant. A second phase digester project is planned to receive 
all waste activated sludge. Alternatives for disposal of stabilized 
biosolids are being evaluated as well.  
SOLON CENTRAL WWTP PROCESS FLOW DIAGRAM

Wet Stream Process
Influent - Wastewater entering the plant from the collection system 
may be diverted to equalization basins utilized for storm flow, 
attenuation, daily peak shaving, and industrial shock load storage.  
The equalized flow is discharged into the wet stream process in a 
manner that affords optimal treatment.
Preliminary Treatment - Preliminary treatment consists of 
automatic bar screens and grit tanks with classifiers. The materials 
removed are disposed of at a sanitary landfill.
Primary Treatment - Primary settling is accomplished in four 
(4) primary clarifiers, and raw sludge removed is pumped to the 
anaerobic digesters.  Floatable solids are removed and pumped to 
the Bar Screen Building and separated by a grease concentrator.

Trickling Filters Gravity Belt Thickeners

Continued on page 55



www.ohiowea.org                                                                                                                                                     55

Plant Profile
 
Design Data 
 
GENERAL      
DESIGN YEAR                2010 
DESIGN POPULATION                            26,400  
DESIGN FLOWS  
 Average Daily Flow (mgd)                                                  5.8                        
 Peak  Hourly Dry Weather Flow (mgd)                              9.6 
 Peak Hourly Wet Weather Flow (mgd)        2.35 (15.0 w/EQ)  
 
DESIGN CHARACTERISTICS 
 BOD5 – Raw  405 mg/l 
 BOD5 – Effluent   9.0 mg/l 
 Suspended Solids – Raw  347 mg/l 
 Suspended Solids – Effluent 10.5 mg/l 
 
WET STREAM FACILITIES 
  
INFLUENT 
FLOW EQUALIZATION BASIN 
 Volume 
       Northeast Pump Station Site, gal.                            90,000  
  SCWWTP Site, gal.   880,000 
                       
 PRELIMINALRY TREATMENT    
  MECHANICAL BAR SCREENS                   
 Number              2 
 Capacity (each), mgd            12 
  GRIT TANKS 
 Number               2 
 Type    Detritus 
 Capacity (each), mgd            7.8  
  Grit Pumps 
 Number              3 
 Type    Vortex 
 Capacity (each), GPM          205 
 
 PRIMARY TREATMENT 
 CLARIFIERS 
 Number              4 
 Diameter, ft.            50 
 SWD, ft.             10 
 Volume (each), gal   147,000 
 Surface Overflow Rate @ ADF, gpd/sf           740 
  EFFLUENT PUMPS 
 Number              4 
 Type                                                                      Submersible 
  Capacity (each), GPM       5,231 
 
 SECONDARY TREATMENT 
 TRICKLING FILTERS 
 Number              3 
 Diameter, ft.            45 
 Media Depth, ft.            34 
 Surface Area (total), sf        4,770 
 Volume (total), cf    162,225 
 BOD5 Loading, lbs./1,000 cf             88 
 AERATION TANKS 
 Number                                                                                   8 
 Volume  164,000 
 Detention (total) @ ADF, hrs. 5 

  BLOWERS 
 Number              3 
 Capacity (each), cfm                                              3 @   5,000    
 
CL ARIFIERS 
  Number          4  
  Diameter, ft.         55 
  SWD, ft.         12 
   Volume  (each), gal.                                             213,750 
  Surface Overflow Rate @ ADF, gpd/sf                       610 
  Solids Loading Rate, lbs/day/sf         35 
 TERITIARY TREATMENT 
 
TERITARY FILTERS 
  Number            5 
  Area (each), sf          378 
  Filtration Rate @ ADF, gpm/sf                                   2.67 
  Filtration Rate @ Peak, gpm/sf                                     5.0 
 DISINFECTION 
  Ultraviolet Disinfection 
  Number of Channels           2 
  Number of Banks/Channel                                               2 
  Number of Bulbs (total       416 
 
BIOSOLIDS FACILITIES 
 
GRAVITY THICKENER 
  Number             1 
  Diameter, ft.          30 
  SWD, ft.         10 
  Surface Overflow Rate,  gpd/sf        600 
 ANAEROBIC DIGESTERS 
  Number             2 
  Diameter, ft.                                                                    30 
  SWD, ft.          10 
  Volatile Suspended Solids, lbs/1,000 cf                    0.063 
  
SLUDGE CONDITIONING/DEWATERING  
  Gravity Belt Thickeners 
   Number            2 
   Belt width, meters         2.2 
   Capacity (each), lbs. dry solids/hr.     1,700 
  Belt Filter Presses 
   Number                                                                        2  
   1.5 Meter Press 
   Capacity, lbs. dry solids/hr.        900 
   2.0 Meter Press 
   Capacity, lbs. dry solids/hr.     1,200 
  Lime Stabilization Process 
   Capacity, lbs. dry solids/hr.        850 
 Biosolids Cake Storage 
   Area, sf    3,100 
   Cake depth, ft.            3 
   Volume, cy        350 
 
 ACKNOWLEDGEMENTS

The planning, design, construction, and continued successful operation of 
Solon’s Water Reclamation Facility is credited to the dedication of former and 
present plant operators, various offices of the City’s Administration, the Mayor, 
Members of Council, Consulting Engineers, and General Contractors. 

prior to dewatering and stabilization. Digested primary sludge is 
blended with the waste activated sludge and thickened on the belt 
thickeners. Thickened sludge is then dewatered utilizing belt filter 
presses. Sludge cake can then be directed to the lime stabilization 
equipment capable of producing a Class A biosolid product, or 

directly loaded to a tractor-trailer and transported to the ultimate 
disposal site.
Thomas E. Voldrich, P.E.		  Paul Solonics
CT Consultants, Inc.		  Director, Solon WRF
tvoldrich@ctconsultants.com	 psolanics@solonohio.org



56                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2011

Water for People
WATER FOR PEOPLE

by Keith Riley, OWEA Water For People Chair

Water For People 2011 Fundraising
I am writing my last article as Chair of the very 
important Water For People Ad-hoc Committee.  
In March of 2003, I approached the current State 
Executive Committee President, Roger Loomis, 
and marketed the idea of following the lead of 
Water Environment Federation when it adopted 
Water For People as its officially supported 
charity at WEFTEC 2002. I was fortunate that 
the Executive Board had faith in me to allow me 
to begin the journey to support Water For People.
With guidance early on from the Ohio Section of the American 
Water Works Association’s well established Water For People 
Committee, we got off to a great start with the support of a lot of 
wonderful association leaders and friends. OWEA has remained 
one of the top WEF Member Association supporters of Water For 
People. 
I am extremely proud of the combined efforts of the OWEA State 
and Section leadership which has helped to sustain support of 
raising funds year after year for this important cause. As you can 
see by the summary numbers below, together we have increased 
our level of support each year. 

Please remember to send me an update on any funds raised the first 
half of 2011, so we can keep our records and recognition up to date.
I am planning on retiring this summer after 39 years. While I plan 
to stay involved with OWEA and Water For People, I believe it 
is time for new committee leadership after 8 years. If any of you 
would like to step up to lead our efforts, please contact the incoming 
President, Doug Clark. I will be around to help you get started. You 
won’t regret learning more about and supporting the good works 
of Water For People’s efforts. 
I know we will have some great fund-raising activities at the up-
coming State Conference and I solicit your continued generosity. I 
hope to see each of you at the conference and thank you personally 
for your support over the years.

West Point Cadet Blogs from Honduras
by Bradley Potts (volunteer system assessment crew member)
After a day of travel and acclamation to the balmy climate, we 
were eager to begin our work. Today, we had a chance to meet with 
representatives from Water for People and regional water project 
directors for the area. We discussed the goals of Water for People 

in the area which included water delivery and sanitation to 95% 
of villagers in the municipalities of San Antonio, El Negrito, and 
Chinda. The overarching goal of the Honduras work, however, is 
to teach villagers to maintain their water systems for long-term use 
(the teach a man to fish philosophy).
We also learned about the three types of surveys which we will 
administer at each village we visit; these include household 